Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: Kickback Plate Assembly, XL & XLi Pinspotters, Opposite Ball Door Side
Kickback Plate Assembly, XL & XLi Pinspotters, Opposite Ball Door Side Description:

Parts related to the XL and XLi kickback plates used opposite the ball door side of the pinspotter.
NOTE: This site is no longer updated with new information.


Components
000 024 510 000 024 510 Pin Ejector Bracket Assembly, LH
000 024 511 000 024 511 Pin Ejector Bracket Assembly, RH
000 024 512 000 024 512 Spring, Pin Ejector, LH
000 024 507 000 024 507 Pin Ejector Assembly, LH Machine
000 024 513 000 024 513 Spring, RH Pin Ejector
000 024 508 000 024 508 Pin Ejector Assembly, RH Machine
000 029 317 000 029 317 Stop Pin
963 600 002BG 963 600 002BG X-Washer, 1/4", 9000-16, Bag of 10
000 025 803 000 025 803 Roller, Pin Ejector Assembly
919 005 400BG 919 005 400BG Retaining Ring, 5100-43, Bag of 10
000 025 804 000 025 804 Shaft, Pin Ejector Assembly
000 024 515 000 024 515 Bearing Sleeve, .44 x .56, 3/4"
000 024 516 000 024 516 Bearing, Sleeve, .44 x .56 x 3/8"
809 857 165BG 809 857 165BG Hex Head Cap Screw, 5/16-18 x 1", Bag of 10
000 028 334BG 000 028 334BG Washer, Pin Ejector, Bag of 10
090 004 128 090 004 128 Kickplate Weldment, RH side, LH Machine
090 004 127 090 004 127 Kickplate Weldment, LH side, RH Machine
070 002 027 070 002 027 Panel, Kickback, Side Opposite Ball Door
937 000 000BG 937 000 000BG Rivet, Drive, 1/4 x 11/32, Bag of 10
000 022 794 000 022 794 Block Support, RH, 10-pin side of lane
000 022 797 000 022 797 Cushion Block, Urethane, LH, 7-pin side of lane
000 022 795 000 022 795 Block Support, LH, 7-pin side of lane
000 022 796 000 022 796 Cushion Block, Urethane, RH, 10-pin side of lane
000 022 300 000 022 300 Shield
809 865 645BG 809 865 645BG Hex Head Cap Screw, 3/8-16 x 4", Bag of 10
000 022 788 000 022 788 Box Support, BE Assembly
809 865 165BG 809 865 165BG Hex Head Cap Screw, 3/8-16, Bag of 10
951 164 002BG 951 164 002BG Washer, Split Lock, 3/8", Bag of 10
839 665 002BG 839 665 002BG Nut, Flex Lock, 3/8-16, Bag of 10
000 022 924BG 000 022 924BG Support, Bag of 10
710 501 009 710 501 009 Grease Fitting
900 112 203BG 900 112 203BG Bearing, Sleeve, .753 x 1 x 1-1/4", Bag of 5
000 027 642 000 027 642 Washer, Front Roller
Penny shown for size reference only.
919 005 800BG 919 005 800BG Retaining Ring, 5100-75, Bag of 10
090 004 131 090 004 131 Weldment, Pit Support Bracket
948 767 132BG 948 767 132BG Washer, SAE, Flat, Bag of 10
844 057 002BG 844 057 002BG Nut, Stover Lock, 5/16-18, Bag of 10
000 022 878 000 022 878 Angle Weldment
000 023 464 000 023 464 Support Weldment, RH